
The Honorable Evan Glass
County Council President
Montgomery County Council
Stella Werner Council Office Building
100 Maryland Avenue
Rockville, MD  20850

Dear Council President Glass:

The Maryland Department of the Environment (MDE) has completed its review of
Montgomery County’s 2022-2031 Comprehensive Water Supply and Sewerage
Systems Plan (Plan).  The Montgomery County Council adopted the Plan on October 25,
2022, through Resolution No. 19-1423.  Resolution 19-1423 represents a comprehensive
update from the prior Montgomery County Plan.

During MDE’s initial review of the Plan, it was determined that more time was required for
MDE to complete its final review.  The initial review period, set to expire on January 30,
[...]
Conservation Plumbing Fixtures Act (MWCPFA) employed by WSSC Water.  WSSC Water also conducts 
the final Plumbing inspection for the Town of Poolesville.     
 

IV.A: Water Supply Source: 
The Town presently has 10 municipal groundwater wells in operation, which have a combined total average 
constant sustainable yield per day of 728 gallons per minute (gpm), or 1,048,320 gpd (assumes 24 hours 
pumping).  
 
All of Poolesville's wells are equipped with flow regulating valves and have been set to specific pumping 
rates to ensure that each wells’ major water bearings zones are not dewatered. These rates were 
determined by continuous 30-day pumping of individual wells during drought conditions and do not take 
into account any interference that may occur between wells if they were pumped simultaneously for 30 
days. 
 
Poolesville's groundwater quality is very good and requires minimal treatment. All wells are treated with 
chlorine, as mandated by the Safe Water Drinking Act. In addition, well #2 utilizes a cartridge filtration unit 
due to signs of possibly being under the direct influence of surface water. Well #7 & 9 are tied together for 
one point of entry and are equipped for radon and uranium removal.   
The Town is currently in the process of developing Well 14 and combining with Well 4. All permits are being 
reviewed by Montgomery County Department of Permitting Services and Maryland Department of the 
Environment has approved the plans and specification for the project. it is anticipated that Wells 4 & 14 
shall be online by the end of 2022. All of these wells are part of the built-in place redundancy policy adopted 
by the Town in the early 2000’s. All new wells will also be equipped with radon removal systems, although 
no Federal standards exist for drinking water. 
 
The Town currently withdraws groundwater from the New Oxford Formation aquifer and has four 
watersheds within its corporate boundaries: Horsepen Branch, Broad Run, Dry Seneca Creek, and Russell 
Branch.  In 2008, MDE issued the Town new Water Appropriation and Use (WAU) permits for the Horsepen 
Branch, Dry Seneca Creek, Broad Run and Russell Branch watersheds. The total of the four watershed 
appropriation permits is 650,000 gpd for an annual daily average and 910,000 gpd for the daily average of 
the month of maximum use.  
 
According to MDE, on a yearly basis the Town has a total daily average of 651,000 gpd (452 gpm) of 
groundwater theoretically available within the corporate boundaries.  The permitted groundwater yields for 
both the Horsepen and Russell Branch watersheds are essentially "tapped out."  The Dry Seneca Creek 
and Broad Run watersheds have an additional 52,500 gpd (36 gpm) and 92,500 gpd (64 gpm) of available 
groundwater supply on a daily average basis, respectively.   
 

MDE Modification – 2022-2031 Montgomery County Comprehensive Water Supply 
and Sewerage Systems Plan 

In accordance with Environment Article 9-507(a)(4), MDE hereby modifies 
Chapter 3 - III: Rockville Service Area 
Modification Effective March 16, 2023 



 
There are four publicly owned sewerage facilities (WWTP) in Montgomery County. One is 
operated and maintained by the Town of Poolesville and effluent limitations are met through its 
NPDES Permit.  The other three facilities are operated and maintained by WSSC Water and 
referred to as Water Resource Recovery Facility (WRRF) and have achieved 100% National 
Pollutant Discharge Elimination System (NPDES) permit compliance for many years.  Through 
2022, the Seneca WRRF has achieved 100% compliance for 17 consecutive years, the 
Damascus WRRF has achieved 100% compliance for 23 consecutive years, and the Hyattstown 
WRRF has achieved 100% compliance for 12 consecutive years.  The Seneca WRRF and 
Damascus WRRF have qualified for Chesapeake Bay Restoration Fund operation and 
maintenance grants every year since beginning Enhanced Nutrient Removal (ENR) operation 
(Hyattstown is not required to remove nutrients).  All three WRRFs were designed for full permit 
compliance at current design flows and are not expected to reach design flows through 2045. 
 
The wastewater generated from the City of Rockville is discharged and treated outside of 
Montgomery County at the Blue Plains Wastewater Treatment Plant in the District of Columbia.  
 
It should also be noted that the Rockville Service Area (RSA) is located within the Blue Plains 
service area.  Figure 4-F3 shows the areas served by each of these five wastewater treatment 
service areas.  (Note: Not shown in the map is a golf course receiving community sewer service 
through the Mill Bottom WWTP located in Frederick County near Interstate 70. The golf course 
operated by the Montgomery County Revenue Authority and is located at the northernmost tip of 
the County, directly north of Damascus.  No other properties in Montgomery County in the vicinity 
of the golf course are eligible to receive community sewer service.)  
 

Figure 4-F3: Community Wastewater Treatment Service Areas 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 

 

 

 

 

 

 
 

MDE Modification – 2022-2031 Montgomery County Comprehensive Water Supply and Sewerage Systems 

Plan 

In accordance with Environment Article 9-507(a)(4), MDE hereby modifies Chapter 4: Introduction and 

Background 

Modification Effective March 16, 2023 



 

I.C.1.B.i. Blue Plains Service Area Projected Wastewater Treatment Needs:   
Projected flows based on forecasted population and other flow factors for Blue Plains service area 
are summarized in Table 4-T14.  This data, produced by WSSC, is based on COG's Round 9.1 
Cooperative demographic forecasts and WSSC Water’s latest wastewater flow factors.  As shown 
in this table, the County's projected wastewater treatment needs within the Blue Plains service area 
will be met well beyond the year 2040.   

 

Table 4-T14: Projected Flows and Available Treatment Capacity in the 
Blue Plains Service Area 

Sewer Basin 
Projected Average Flows (mgd)1 

2025 2030 2035 2040 

Anacostia 2 65.1 67.3 70.1 71.8 

Cabin John 3 14.8 15.1 15.4 15.8 

Little Falls 5.32 5.58 5.68 5.73 

Muddy Branch 7.52 7.82 8.22 8.98 

Rock Creek 3 32.4 34.7 35.8 37.3 

Rock Run 1.09 1.09 1.11 1.11 

Watts Branch 3 4.66 4.87 5.08 5.21 

Other Prince George’s County Flows 4 7.43 7.60 7.79 8.05 

TOTAL 5 138.3 144.1 149.1 153.9 

  

Blue Plains WWTP 
  
  

WSSC Water Allocated Treatment Capacity 
(mgd) 

169.6 169.6 169.6 169.6 

WSSC Water Available Treatment Capacity (mgd) 

31.3 25.5 20.5 15.7 
1 - Projected Average Flows based on WSSC Water sanitary sewer model and MWGOG Round 9.1 Demographic Projections 
2 - Anacostia Flows include flows from Prince George's County   
3 - Includes flows from the City of Rockville 
4 - Includes flow from Oxon Run sewer basin     
5 - Does not include flows from smaller basins directly connected to the Potomac Interceptor 
 
Note:  The above flow projections are based on MWCOG Round 9.1 Demographic Projections. The latest long term flow projections 
(2040) based on projected Household, Employment, and population increases shown below.  
 

Wastewater Flow Projection – Projected Increase in Household, Employment, and Population 

Year Projected Increase From Year 2020 Flow (MGD) 

Household Employment Population 

2020 Baseline 133.1 

2025 14,048 35,540 30,996 138.3 

2030 32,407 64,139 67,149 144.1 

2035 47,954 90,129 102,140 149.1 

2040 61,970 119,076 133,731 153.9 
 
 
 

 
 
 
 

MDE Modification – 2022-2031 Montgomery County Comprehensive Water Supply and Sewerage Systems 

Plan 

In accordance with Environment Article 9-507(a)(4), MDE hereby modifies Chapter 4 – I.C.1.B.i. Blue 

Plains Service Area Projected Wastewater Treatment Needs 

Modification Effective March 16, 2023 



 
Add Table 4-15 and delete Table 4-T15. 
 

Table 4-15 - Seneca Service Area - Projected Wastewater Flow 
Projected Increase in Household, Employment, and Population 

Year Projected Increase From Year 2015 Projected Flow 
(MGD) 

Available 
Capacity (MGD) Household Employment Population 

2015 Baseline 14.89 20 

2045 14,380 34,045 37,314 20.45 26 

 
 

Table 4-T15: Future Wastewater Flows from the Seneca Creek Basin 
 
Year 

 
Annual Average Flow (MGD) 

 
2015 14.89 
 
2045 20.45 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

MDE Modification – 2022-2031 Montgomery County Comprehensive Water Supply and Sewerage Systems 

Plan 

In accordance with Environment Article 9-507(a)(4), MDE hereby modifies Chapter 4 – I.C.2.A. 

Collection and Conveyance Systems 

Modification Effective March 16, 2023 



 
I.C.2.B.  Seneca Treatment Facilities: 
Seneca WRRF owned by WSSC Water with NPDES Permit No. MDR000120, located at 12600 
Great Seneca Hwy, Germantown MD 20874 (Coordinates:   39°8'26"N   77°16'33"W), effluent 
discharging through Outfall 001 to Great Seneca Creek. 
 
Since January 2015, the Seneca WRRF is now designed as an ENR (Enhanced Nutrient 
Removal) Facility with a 26 MGD ultimate capacity employing the following unit processes: 
    

• Preliminary treatment: Course bar screening at the Influent Pumping Facility (IPF), and 

fine bar screening and grit removal at the Preliminary Treatment Facility (PTF) 

• Advanced treatment: ENR (enhanced nutrient removal) utilizing the Bardenpho process 

with Methanol Addition (External Carbon) for Nitrification/De-Nitrification (5 basins). 

Phosphorus removal by chemical addition of Aluminum Sulfate (Alum).  

• Final Clarification (4 clarifiers). Dual media (sand and gravel) gravity filtration (20 filters). 

Post aeration of final effluent 

• Disinfection: Provided by Ultraviolet Light (UV) system (added in 2007 replacing 

chlorination/de-chlorination) 

• Chemical Addition: Methanol for Nitrogen removal. Aluminum Sulfate for Phosphorus 

removal. 

• Alkalinity adjustment and pH control if needed (acid and caustic addition) 

• Solids Conditioning: Gravity Belt thickeners & centrifuge dewatering (both with polymer 

addition). Stabilization by mixing with Lime (Calcium Oxide). 

• Solids Disposal: Land application by contractor of approximately 1700 wet tons per month 

average. 
 

 
 

Plan Recommendation: Limit Pumpovers from Other Basins into Seneca to Preserve the 
Projected Treatment Capacity at the Seneca WRRF  

Unlike some other major sewersheds in the County such as Rock Creek or Northwest Branch, the 
Seneca Creek Basin does not receive significant inflows of wastewater pumped in from other 
watersheds.  In order to preserve projected treatment at the Seneca WRRF for proposed development 
within the basin, this plan proposes to continue this policy.  However, small-scale pumpovers which do 
not significantly or cumulatively affect treatment capacity, such as the Redland Park project, may occur.  
This policy would be reevaluated as part of any future analysis of County’s long-term wastewater 
treatment needs. 

MDE Modification – 2022-2031 Montgomery County Comprehensive Water Supply and Sewerage Systems 

Plan 

In accordance with Environment Article 9-507(a)(4), MDE hereby modifies Chapter 4 – I.C.2.B. Seneca 

Treatment Facilities 

Modification Effective March 16, 2023 



 

generated in the Little Bennett Creek watershed on the west side of Damascus.  The Damascus 
Center WWPS pumps flows generated in the Patuxent River watershed to the north of the 
Damascus commercial area.  The Watkins Road WWPS pumps flows generated in the Wildcat 
Branch sub-watershed of Great Seneca Creek to the Damascus WRRF.  Based on current and 
future flows and other factors, WSSC Water regularly evaluates and categorizes all of its pump 
stations to allow for proper planning to handle expected wastewater flows.  The latest WSSC 
Water’s evaluation conducted in 2020, the Spring Gardens Estates and Damascus Center pump 
stations have been classified under category “B”.  Category “B” pump stations have either been 
recently modified or are planned to be modified.  The other pump station (Watkins Road pump 
station) diverting flows to the Damascus sewerage systems has been classified under category 
“A-”. Category A includes pump stations with the following conditions: 
 

• Projected future peak flows are less than the tested safe pumping capacity 

• The pump run time is less than 15 hours over the three year period 

• Capacity related overflows do not occur. 
 
Category “A-” pump stations have estimated peak flows less than the safe capacity. 
 
The current estimated flows and safe and maximum pumping capacities for all the three pump 
stations are listed below.   
 

Wastewater Pump 
Station 

Average Dry Weather 
Flow (MGD)1 

Safe Capacity 
(MGD)3 

Maximum Capacity 
(MGD)3 

Damascus Center 0.032 0.31 0.442 

Spring Gardens 
Estates 

0.071 0.550 0.68 

Watkins Road 0.018 0.134 0.169 

1: The average dry weather flows are estimated from pump station flow data (2017 to 2019) 
2: The estimated peak flows are based on the Maryland Peak Flow Curve 
3: The Safe and Maximum capacities are based on pump tests conducted in 2019. 

 

The Damascus service area is currently identified as an Adequate Capacity Basin.  Due to capacity 
concerns, the existing Spring Gardens Estates Wastewater Pumping Station and associated force 
main will be replaced.  Once site selection for the pumping station is complete, preliminary design 
for the pumping station and force main will be completed.  Also, preliminary design for the 
replacement of the existing Damascus Center WWPS and force main is underway.  The existing 
pump station and force main were acquired and modified by WSSC Water some years ago after 
original implementation as an on-site system for the Damascus Shopping Center.  The existing 
pump station and force main will be relocated and replaced.    WSSC Water is also utilizing its 
Standard Procedure REG-IFSM-EC-2016-007 to evaluate the impact of new development on the 
system. These system evaluations utilize the base system conditions at the time of the WSSC 
Water’s sewer model development and reevaluation as well as future system conditions. 
 
I.C.3.B.  Damascus Treatment Facilities:  
Damascus WRRF owned by WSSC Water with NPDES Permit No. MDR001221, located at 23730 
Log House Rd, Gaithersburg, MD 20882 (Coordinates: N39-14-46.32. Longitude: W77-12-25.20), 
effluent discharging through Outfall 001 to Magruder Branch. 
 
The Damascus WRRF is located approximately six miles upstream of the Great Seneca Creek 
Trunk Sewer.  The original 0.75-MGD Damascus WRRF was built in 1974 as a temporary, 
secondary treatment plant to replace poorly functioning septic systems and allow new  

MDE Modification – 2022-2031 Montgomery County Comprehensive Water Supply and Sewerage Systems 

Plan 

In accordance with Environment Article 9-507(a)(4), MDE hereby modifies Chapter 4 – I.C.3.B. 

Damascus Treatment Facilities 

Modification Effective March 16, 2023 



 
Projected flows based on demographic forecasts and other flow factors for the Damascus 
Service Area indicate that existing treatment facility will handle all expected wastewater flows 
from this service area for the foreseeable future. at least until 2045 as shown in the following 
Table. 
 
Add the following Table: 

 

Damascus Service Area - Projected Wastewater Flow 
Projected Increase in Household, Employment, and Population 

Year Projected Increase From Year 2015 Projected Flow 
(MGD) 

Available 
Capacity (MGD) Household Employment Population 

2015 Baseline 0.88 1.5 

2045 285 407 751 0.97 1.5 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

MDE Modification – 2022-2031 Montgomery County Comprehensive Water Supply and Sewerage Systems 

Plan 

In accordance with Environment Article 9-507(a)(4), MDE hereby modifies Chapter 4 – I.C.3.B. 

Damascus Treatment Facilities 

Modification Effective March 16, 2023 



 

Damascus Service Area - Projected Wastewater Flow 
Projected Increase in Household, Employment, and Population 